



GLOBAL LAB

A World of Quality Material Testing

Format No-RA/01

TEST REPORT

TEST REPORT ISSUED BY : LOCATION-01: VASAI LAB (TEST)

SAMPLE TESTED BY / AT : LOCATION-01: VASAI LAB (TEST)

TEST REPORT NO.

: VST-6505-TR-285218

TEST REPORT DATE

: 02-04-2019

NAME OF CUSTOMER :

M/s Elantor Solutions Pvt. Ltd.,
A/04, Blue Heaven, Opp. IDBI Bank,
Thakur Complex, Kandivali (East), Mumbai – 400101

PROJECT / SITE ADDRESS :

Elantor Solutions Pvt. Ltd.,
A/04, Blue Heaven, Opp. IDBI Bank,
Thakur Complex, Kandivali (East), Mumbai – 400101

REFERENCE NO. & DATE

: Letter Date: 19/03/2019

QUANTITY

: 01 No.

DATE OF RECEIPT

: 19-03-2019

CONDITION OF SAMPLE ON RECEIPT OF SAMPLE

: Satisfactory

TEST METHOD

: SOP-NDT-RAP

BOLT ANCHOR PULL OUT TEST RESULT

Date of Testing : 02-04-2019

Anchor Fixing Grout Material

: Elantor Solutions

Date of Application : 30-03-2019

Sr No.	Specimen ID Mark	Grade of Concrete	Dia. of Bolt (mm)	Anchor Penetration Depth (mm)	Required Load* (kN)	Applied Pull-Out Load (kN)	Applied Pull-Out Load (Ton)	Observed Remark
1	Quick Bond- Styrene free Vinyl-Ester resin based Chemical	M-40	M12	110	Ultimate Load	25.40	2.59	Bolt pulled out at maximum load

NOTE :

- Sample/s was/were not drawn by laboratory.
- The Reported result/s is/are valid only to the sample submitted to the laboratory.
- No part of the report, except in full, shall be reproduced without written consent of the laboratory.
- The report is valid only when Global Lab hologram is available on the report.

Authorized Signatory



[Signature]

H. JOSHI
Quality Manager



GLOBAL LAB

A World of Quality Material Testing

Format No-RA/01

TEST REPORT

TEST REPORT ISSUED BY : LOCATION-01: VASAI LAB (TEST)

TEST REPORT NO.

TEST REPORT DATE

NAME OF CUSTOMER :

M/s Elantor Solutions Pvt. Ltd.,
A/04, Blue Heaven, Opp. IDBI Bank,
Thakur Complex, Kandivali (East), Mumbai – 400101

REFERENCE NO. & DATE

QUANTITY

DATE OF RECEIPT

CONDITION OF SAMPLE ON RECEIPT OF SAMPLE

TEST METHOD

SAMPLE TESTED BY / AT : LOCATION-01: VASAI LAB (TEST)

: VST-6505-TR-285219

: 02-04-2019

PROJECT / SITE ADDRESS :

Elantor Solutions Pvt. Ltd.,
A/04, Blue Heaven, Opp. IDBI Bank,
Thakur Complex, Kandivali (East), Mumbai – 400101

: Letter Date:19/03/2019

: 01 No.

: 19-03-2019

: Satisfactory

: SOP-NDT-RAP

REBAR ANCHOR PULL OUT TEST RESULT

Date of Testing : 02-04-2019

Anchor Fixing Grout Material

: Elantor Solutions

Date of Application : 30-03-2019

Sr No.	Specimen ID Mark	Grade of Concrete	Dia. of Rebar (mm)	Rebar Anchor Penetration Depth (mm)	Required Load* (kN)	Applied Pull-Out Load (kN)	Applied Pull-Out Load (Ton)	Observed Remark
1	Quick Bond- Styrene free Vinyl-Ester resin based Chemical	M-40	12	126	Ultimate Load	69.00	7.03	Bar pulled out

NOTE :

- Sample/s was/were not drawn by laboratory.
- The Reported result/s is/are valid only to the sample submitted to the laboratory.
- No part of the report, except in full, shall be reproduced without written consent of the laboratory.
- The report is valid only when Global Lab hologram is available on the report.



Authorized Signatory

[Signature]

H. JOSHI
Quality Manager



GLOBAL LAB

A World of Quality Material Testing

Format No-RA/01

TEST REPORT

TEST REPORT ISSUED BY : LOCATION-01: VASAI LAB (TEST)

SAMPLE TESTED BY / AT : LOCATION-01: VASAI LAB (TEST)

TEST REPORT NO.

: VST-6505-TR-285220

TEST REPORT DATE

: 02-04-2019

NAME OF CUSTOMER :

M/s Elantor Solutions Pvt. Ltd.,
A/04, Blue Heaven, Opp. IDBI Bank,
Thakur Complex, Kandivali (East), Mumbai – 400101

PROJECT / SITE ADDRESS :

Elantor Solutions Pvt. Ltd.
A/04, Blue Heaven, Opp. IDBI Bank,
Thakur Complex, Kandivali (East), Mumbai – 400101

REFERENCE NO. & DATE

: Letter Date: 19/03/2019

QUANTITY

: 01 No.

DATE OF RECEIPT

: 19-03-2019

CONDITION OF SAMPLE ON RECEIPT OF SAMPLE

: Satisfactory

TEST METHOD

: SOP-NDT-RAP

REBAR ANCHOR PULL OUT TEST RESULT

Date of Testing : 02-04-2019

Anchor Fixing Grout Material

: Elantor Solutions

Date of Application : 30-03-2019

Sr No.	Specimen ID Mark	Grade of Concrete	Dia. of Rebar (mm)	Rebar Anchor Penetration Depth (mm)	Required Load* (kN)	Applied Pull-Out Load (kN)	Applied Pull-Out Load (Ton)	Observed Remark
1	Quick Bond- Styrene free Vinyl-Ester resin based Chemical	M-40	16	165	Ultimate Load	104.56	10.66	Bar pulled out at maximum load

NOTE :

- Sample/s was/were not drawn by laboratory.
- The Reported result/s is/are valid only to the sample submitted to the laboratory.
- No part of the report, except in full, shall be reproduced without written consent of the laboratory.
- The report is valid only when Global Lab hologram is available on the report.

Authorized Signatory



H. Joshi

H. JOSHI
Quality Manager

Page 1 of 1